-
Do

CIY

PHANTOM 410

Manual

—

<

Bays & Expansion External 5.25' 3
Internal 3.5' 6
Expansion Slots 7
Front 2x 120mm or 1x 140mm (1x 120mm included)
Side 1x 120mm or 1x 140mm
Cooling Top 2x 120/140mm (1x 140mm included)
Rear 1x 120mm (included) i
Bottom 1x 120mm ) ,ﬂ < )
Interior 1x 120mm or 140mm \’T.\(A/})
VGA Subport 305mm (without interior fan), IS N‘tﬁ
pp 280-230mm (with fan and angle variation) ' v
Clearance NY /N
HSF Support 170mm & >
Wiring Space 25mm
Dimension 215mm (W) x 516mm (H) x 532mm (D)
Front Panel Material Steel, Plastic
Case Specs Material(s) Steel : _
Motherboard Support | ATX, Micro-ATX, Mini-ITX
External Connections 1x Standard Audio/Mic,
1x USB 3.0, 3x USB 2.0 L
1. Chassis body 1. Gehéuse 1. Corps du chéssis 1. Kopnyc cuctemHoro 6noka 1. Carcasa del chasis 1. Corpo do chassis 1. WA 1. ¥ v—YRIF
2. Top cover 2. Obere Abdeckung 2. Couvercle supérieur 2. BepxHAsA Kpbillka 2. Cubierta superior 2. Tampa superior 2. k& 2. EFHN—
3. Front bezel 3. Frontblende 3. Encadrement avant 3. MepegHaAsa naHenb 3. Panel frontal 3. Armagao frontal 3. HiZ 3. BIAINE I
4. Front door 4. Fronttir 4. Porte avant 4. NepepHns asepua 4. Puerta frontal 4. Porta frontal 4. i’ 4. HIE K7
5. Right side panel 5. Rechte Blende 5. Panneau latéral droit 5. Mpasas 60KkoBas NaHenb 5. Panel del lateral derecho 5. Painel do lado direito 5. EMER 5. AR
6. Left sid | 6. Linke Blende 6. Panneau latéral gauche 6. JleBan GokoBas nawenb 6. Panel del lateral izquierdo 6. Painel do lado esquerdo 6. S E 6. ERINRIL
- Lett st ) € pane 7. Gehausefu3 7. Pied du chéssis 7. Hoxkun ansa Kopnyca 7. Soporte del chasis 7. Pés do chassis ’ * + 7. Y e—YRER
7. Chassis foot 8 Oberer 140 mm-Liifter 8. Ventilateur supérieur 140mm 8. BepxHuit 140 MM BeHTUAATOP 8. Ventilador superior de 140 mm 8. Ventoinha superior de 140 mm 7. *ﬂiﬁéﬂiﬂ 8. 140 mbH1T 7 v
8. Top 140mm fan g. Hinterer 120 mm-Liifter 9. Ventilateur arriere 120mm 9. 3agHnit 120 MM BEHTUAATOP 9. Ventilador posterior de 120 mm 9. Ventoinha traseira de 120 mm 8. THUER 140mm 53 9. BE120mAEN T 7 »
9. Rear 120mm fan 16 Vorderer 120 mm-Lifter 10. Ventilateur avant 120mm 10. OpoHTanbHbIi 120 MM BeHTUAATOP 10. Ventilador frontal de 120 mm 10. Ventoinha frontal de 120 mm 9. JEEB 120mm XEH 10. FTE120 nmdE17 7 ¥
10. Front 120mm fan 11' Lifterst USB-Port q 11. Contréle du ventilateur, ports USB et 11. Cuctema ynpasnenus seHtunatopom, USB 11. Control de ventiladores, puertos 11. Controlo de ventoinhas, portas USB e  10. EiIE} 120mm X3 1. 77v3av bo—Jb, USBK
11. Fan control, USB ports and A - u/N?Ir(s e;uering, o ons un ensemble audio/microphone nopTbl 1 KOM6UHMPoBaHHbIN Audio/Mic pasbem USB y combinacién Audio/Mic porta combinada dudio/microfone 1. REEIEF]. USB ik OFNSZ5H —bNBEUVA—F4A/24Y
Audio/Mic combination 1:"; /lAro 3; ortngln:tllfn d 12. Interrupteur 12. BbikntoyaTenb NUTaHNA/KHOMKa nepe3arpysku n 12. Interruptor de encendido/reinicio 12. Interruptor de alimentagéo/reinicio e /EERES 1 v RigF
. Ein-/Aus-/Reset-Schalter un ; - Sintialiaati o . P - ; 5 .
12. Power/Reset switch and Betrieb-/Festolatten-L ED-Kombination aI|mentatlon/rgmmahsgnon et ensemble KOMOWHMPOBaHHbIN CBETOANOAHbIV NHANKATOP y pomb|n§9|on LED de LED combinado de allme.ntagao/HDD 12, EE/ S LR R 12. POWER SW /URESET SW&
Power/HDD LED combination p voyant LED alimentation/DD NUTaHWA N KECTKOTO ANCKa alimentacion/HDD 13. Ranhura dupla superior para LED {H& & U'POWER LED/HDD LED
13. Zwei obere 140/120 -=e

13.D le fent eri 13. B 7 HOW 13.R til 140/12 toinh 140/12 =
13. Top dual 140/120mm fan slot 3. Double fente supérieure pour 3. BepxHui1 ABOIHOI pa3beM AnA BeHTURATOpa 3. Ranura de ventiladores 140/120 ventoinha de 140/120 mm 13, TRER 140/120mn RUESHE 13. FEF 2 7 b140/120 mm7

) mm-Lftersteckplatze ventilateur 140/120mm 140/120 mm mm dual superior 14. Ranhuras no painel do lado esquerdo >vZ0y bk
14. Left side panel 140/120mm 14, 140/120 mm-Liftersteckplatze 14. Fentes du panneau latéral gauche 14. Pasbembl A BeHTUnATOpa 140/120 MM Ha 14. Ranuras de ventiladores 140/120  para ventoinhas de 140/120 mm 14. ZMEHR 140/120mm K3 14, IS V1407120 T 7
fan slots (linke Blende) pour ventilateur 140/120mm NeBou GOKOBOW MaHenu mm del panel lateral izquierdo 15. Janela lateral transparente & vZ20Ov kb
15. Clear side window 15. Durchsichtiges seitliches Fenster 15. Fenétre latérale transparente 15. MpospauHoe 60KOBOE OKHO 15. Ventana lateral abierta 16. Unidade de 5,25 polegadas com 15. MEEE 15. ERBAGAIEE
16. 5.25 drive screwless 16. 5,25 Zoll-Laufwerk, schraubenlos 16. Lecteur 5,25 sans vis 16. Auckosop 5,25” ¢ 6€3BMHTOBbIM KpenneHnem 16. Unidad de 5,25 sin tornillos fixacdo sem parafusos 16. 5.25 UREHEE LR 16. 5.25K5 47 (xS L)
17. HDD tray 17. Festplatteneinschub 17. Plateau du DD 17. JIOTOK Ans ecTkoro Ancka 17. Bandeja de HDD 17. Tabuleiro para HDD 17, FEfgiEZe 17. MDD RL A4
18. Removable HDD cage 18. Herausnehmbarer Festplattenkafig 18- Cage du DD amovible 18. CbeMHbIN OTCEK ANA KeCTKOro Ancka 18. Caja extraible para HDD 18. Compartimento amovivel para HDD 18. AIREIER AL 18. FHRHDDT — ¥

Thumb screw 6-32 Sidepanel * Expansion card, HDD fan cage installation

Installation von Seitenblende, Erweiterungskarte und Festplattenltfterkafig

Fan installation
Lifterinstallation

Thumb Screw M3x6
Réndelschraube M3x6

Screw 5x10KT
Schraube 5x10KT

5.25 Drive installation

A.

x12

Réndelschraube 6-32 5,25 Zoll-Laufwerksinstallation

de serrage f main 6- Panneau latéral_carte d’expansion._installation cage ventilateur DD Vis de serrage f main M3x6 Installation lecteur 5,25 Vis 5x10KT Installation du ventilateur
— , P YcTaHoBka 60koBOV NaHenu, MnaTthl pacluMpeHusi, OTceka 1St BEHTUISTOPa XKECTKOTO Aucka Bt ¢ Gapatikom M3x6 YCTaHoBKa ACKOBORA 5,25 BuHT 5x10KT YCTaHOBKa BeHTUNATOPa
ormillo de pulgar 6- Pane i i i f # Tornillo de pulgar M3x6 Instalacion de la unidad de 5,25 Tornillo 5x10KT Instalacion de ventilador

Parafuso 5x10KT
$2%2 5x10KT
5 x10KT

Instalagdo da ventoinha

RERE

Parafuso borboleta M3x6 Instalagao da unidade de 5,25 polegadas
$EIEIRLL M3x6 L% 5.25 WahE
5.25F5 4 JRER E

F.

@7 &

Parafusos borboleta 6-32
$EHEIRL 6-32
Y LR

Instalagéo do painel lateral, placa de expansdo, armagéo da ventoinha do HDD
REMER. §RF BENHBE
BIE/ SRV HRERD— K HDFE 7 7 ¥ &7 —

Screw 6-32x28 Front fan installation Hexagon screw 6-32
Sechskantschraube 6-32

Vis hexagonale 6-32

Power supply installation Screw 6-32x5
Schraube 6-32x5

Vis 6-32x5

HDD tray, M/B installation

Installation von Festplatte und Motherboard

x4

T P

Schraube 6-32x28 Netzteilinstallation
Vis 6-32x28
BuHT 6-32x28
Tornillo 6-32x28
Parafuso 6-32x28 Instalagao da ventoinha frontal
844 6-32x28 REHTEDRE

* £6-32x28 BIEAE 7 7 ViRER

Installation des vorderen Liifters
Installation du bloc d’alimentation Plateau du DD, installation carte mére

YcTaHOBKa NOTKa ANs KecTKoro Ancka, yCTaHOBKa
MaTEpI/lHCKOIh nnatobl

Bandeja de HDD, instalacién M/B

Instalagao do tabuleiro do HDD, placa principal
REWEFER, TR

HDD b L 4. W/B:RER

Installation ventilateur avant

YcTaHoBKa GPOHTaNbHOIO BEHTUNATOPA BWHT ¢ wecTurpaHHoiironoskom 6-32 YcTaHoBKa 6510Ka NUTaHWA

BuHT 6-32x5

Instalacién de ventilador frontal Tornillo hexagonal 6-32 Instalacion de fuente de alimentacion

Tornillo 6-32x5
Parafuso 6-32x5
242 6-32x5
&P 6-32x5

Parafuso hexagonal 6-32
NAIRL 6-32
- EA

Instalacao da fonte de alimentagdo
RIEHIR
BiREER

Standoff
Abstandshalter

Screw M3*5 Motherboard installation
Schraube M3x5
Vis M3x5

BuHT M3x5
Tornillo M3x5
Parafuso M3x5 Instalagédo da unidade de 5,25 polegadas
HRLM3x5 RH5. 25IRFN T

¥ (M3x5) 525 1FFS54T0EER

2.5 Hard drive installation Cable tie
Kabelbinder

Serre-cable

Standoff wrench Motherboard installation Cable management

Installation des 5,25 Zoll-Laufwerks Motherboard-Installation Motherboard-Installation

Installation de la carte mére

Abstandshalter-Schliissel
Tourne-f-gauche de douille

Kabelverwaltung

Installation du lecteur 5,25" Douille f sertir Installation de la carte mére Gestion des cables

ncrema opraHmsaymn
1(0):3

YcTaHoBKa AUCKOBOAa 5,25" OnOpHbIit N30NATOP YCTaHOBKa MaTepPUHCKOI Nnathbi Pa3iBUXKHO raeyHbIn Koy YcTaHOBKa MaTepPUHCKOI NnaTbl XomyT ans kabens

Instalacién de unidad de disco de 5,25" Separador Instalacion de la placa madre Llave del separador Instalacion de la placa madre Amarre de cable Manejo de los cables

Chave para separador
HHFRF
2y KX TRV Y F

Instalagéo da placa principal
REEW

282V KAT

(6 At BIEM@ZL ~ 7)

Separador Instalacéo da placa principal

REEW
¥ —R—FOBEER

Gestao de cabos
KUEE

LR 20k 3]

Bragadeiras para cabos

P B NGy ER RN R

Front, top, and side panels 5.25 Drive installation

. S T - , — ®
Vordere, obere und seitliche Blenden o LA

— lﬂumml

Installation des 5,25 Zoll-Laufwerks

Panneau avant, panneau supérieur

Installation du lecteur 5,25"
et panneaux latéraux

YcTtaHoBKa guckosoga 5,25”
MepenHss, BepxHaA 1 6OKoBaA naHenu

Instalacién de unidad de disco de 5,25”

Paneles frontal, superior y laterales
S e

g

Instalagao do controlador da unidade de 5,25
L% 5.25 REHE
F3S4qTRE

Painéis frontal, superior e laterais
AUER. ToUERA0 N m 4R
BIE. FES I CEE/ SRV

5.25”

3.5' Hard drive

Motherboard installation HDD installation

Motherboard-Installation Festplatteninstallation

Installation de la carte mére Installation du DD

2.5' Hard drive

YcTaHOBKa MaTepVIHCKOVI nnaTtbl YcTaHOBKa »KeCTKOro gucka

Instalacion de la tarjeta madre Instalacién de disco duro

Instalacdo da placa principal
LR IR ®

TH—R—FE&

Instalacdo do HDD
R

HDD# &




PSU installation

Netzteilinstallation

Installation du bloc d’alimentation (PSU)

YcTaHOBKa 6/510Ka nutaHuA
Instalaciéon de fuente de alimentacion
Instalacdo da fonte de alimentagao
Z3 PSU

Water cooling installation
Installation der Wasserkihlung

Installation du systéme de
refroidissement a eau

YcTaHOBKa CUCTeMbl BOASIHOTO
oxnaxpeHus

Instalacién para refrigeracion por
agua

Instalacdo da refrigeragéo a
agua

RENLLE

<
KA RIAED
EEORE

Expansion card installation
Installation der Erweiterungskarte
Installation d’'une carte d’extension
YcTaHoBKa nnaThbl pacwunpeHna
Instalacion de tarjeta de expansion
Instalacdo da placa de expansao
RETREF

RN — PO %

Internal USB 3.0 installation
Installation des internen USB 3.0-Ports
Installation de USB3.0 interne
Instalacion de USB 3.0 interno
Instalagédo de USB 3.0 interno

L MER USB3. 0

PIEBUSB3. 0D &4k

Functions

Funktionen

Fonctions
QyHKUMN
Funciones
Fungdes
I
A

Reset Switch

13
e

13
e

Fan_Control

Power Switcl
HDD LED

Power LED

Mic Jack
Audio Jack

USB3.0 Port
[3
04 USB2.0 Port

Compartimento amovivel para HDD e ventoinha rotativa

AR ENAE B SR AN HESE KU

Removable HDD cage and rotational fan

Herausnehmbarer Festplattenké&fig und rotierender Lufter
Cage pour DD amovible et ventilateur rotationnel

CbeMHbI OTCEK ANA XKeCTKOro AUCKa U MOBOPOTHbLIN BEHTUAATOP

Caja extraible para HDD y ventilador giratorio

EZBRHDY — P B L UEIEERASEN T 7 ~

Support and Service section

Support and Service
If you have any questions or problems with your NZXT product,

please don’t hesitate to contact

service @nzxt.com with a detailed explanation of your problem and your
proof of purchase. You may inquire about replacement

parts at rma@nzxt.com. For comments and suggestions, e-mail our
design team, designer@nzxt.com.

Thank you for purchasing an NZXT product.

For more information about NZXT, please visit us online.

NZXT Website: www.nzxt.com

Join the NZXT communities:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Soporte técnico y servicio de atencion al cliente
Caso tenha questdes ou problemas com o produto NZXT adquirido, ndo
hesite em contactar-nos através do enderego service @ nzxt.com

fornecendo a explicacéo detalhada do seu problema e a prova de compra.

Podera solicitar pegas de substituicdo através do endereco
rma@nzxt.com. Para comentarios e sugestdes, contacte a nossa equipa
de design através do enderego de e-mail designer@nzxt.com.

Obrigado por ter adquirido um produto NZXT.

Para mais informagdes acerca da NZXT, visite os nossos Web sites.
Sitio Web de NZXT: www.nzxt.com

Correo electrénico de nuestro equipo de disefio: designer@nzxt.com

Unase a las comunidades de NZXT:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Si vous avez des questions ou des problemes avec le produit NZXT que
vous avez acheté, n’hésitez pas a contacter service @ nzxt.com avec une
description détaillée de votre probléme et votre preuve d’achat. Vous
pouvez aussi commander des pieces de remplacement aupres de
rma@nzxt.com. Pour les commentaires et les suggestions, envoyez un
email a notre équipe de design, designer@nzxt.com.

Merci d'avoir acheté ce produit de NZXT.

Pour plus d'informations sur NZXT, visitez nos sites Web.

Site web NZXT: www.nzxt.com

Adresse courriel de notre équipe de design: designer@nzxt.com

Pour rejoindre les communautés NZXT:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Z MRS

MNEEIRERIE BB B AY NZXT E R HIBEMRIRE - B ENEHS
service@nzxt.com > A IRHEFHAIREMILERE EEEM - EAIUBER
rma@nzxt.com » EiEHAZHEREEN - MBEERNER » FFEFE
£ designer@nzxt.com #&FFIRERETERY -

BEHIEEE NZXT E& ©

AR NZXT UEFMEE » FEEaHFIPIARLS -

NZXT #@if: www.nzxt.com

HIIANZXT #-8¢:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Bei Fragen oder Problemen zu Ihrem NZXT-Produkt wenden Sie sich bitte
direkt mit einer detaillierten Erklarung des Problems und lhrem Kaufbeleg
an service @nzxt.com. Unter rma@nzxt.com kénnen Sie Ersatzteile
anfragen. Kommentare und Empfehlungen senden Sie bitte per eMail an
unser Designteam: designer @ nzxt.com.

Vielen Dank fur den Kauf eines NZXT-Produktes.

Weitere Informationen lber NZXT erhalten Sie auf unseren Webseiten.

NZXT-Webseite: www.nzxt.com

eMail an unsere Entwickler: designer@nzxt.com
Mitglied der NZXT-Gemeinschaft werden:
www.nzxt.com/forum

www.facebook.com/nzxtcorp

Y- rBLUH—ER

CHEASNENZXTE ROV TEMFLZMENH25E . MEDFH ML RAE
BAGIBAZEARA T, EELC service@nzxt.com FTIEMELESL,
rma@nzxt.com Cld. RIEBRICOVTHBNENENAIEETT . CERIJIREN
CENFELED, HHERETF— L designer@nzxt.com [CEFA—ILESFELEEL,
NZXTH RECEBANVEEHINSITNET,

NZXTOFEHMICOUNTIE, BrtWebH 4 MIPHEAL TS,

NZXTDITH b: www.nzxt.com

NZXTOIZI1ZTA[LTB KIS

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Cooling system

Kuhlsystem

Cuctema oxnaxpgeHun
Sistema de enfriamiento
Sistema de arrefecimento
ARG

BENT 7 v DESE

1. Press the top and buttom HDD cage latch
2. Push the HDD cage into the case

1. To adjust the angle of the fan, rotate the thumbscrew counterclockwise.
2. To secure the angle of the fan, rotate the thumbscrew clockwise.
Note: The maximum angle is 20 degrees.

1. 77 DAEZRAETBIE A DY LXIZREEEIVICE LTS8 5,
3 2. BERER. YLxVERHEYICELEEY 5.
) HDDZ 7 o — Y DEEAEIF20ETY .

4P Connector USB 2.0 Connector S/W & LED Connector USB 3.0 Internal Connector
4-poliger Anschluss USB 2.0-Anschluss Schalter & LED-Anschluss Interner USB 3.0-Anschluss
Connecteur 4P Connecteur USB2.0 VIEW A-A' Connecteur S/W & DEL Connecteurs USB3.0 interne
Pazbem 4P Pazvem USB2.0
: MO n pa3bem Ana NnogknoyeHns BHYTDEHHUI pazbem USB3.0
EOHGCEOI’ jlz Conector USB 2.0 c=x" LS. 4 zgg,[, BuccnD CBETOANOJHOrO MHANKaTOpa Co)r:epctor 'nter:no USE 3.0
onector @ GREEN D1+ + I .
N Conector USB 2.0 = g WHITE D1- s?/zc-cz WHITE Conector S/W Yy LED
4PHEO USB2. 0[O RED vee 10 RED Conector S/W e LED Conector interno USB 3.0
Jrv4a Evairsa USB2.0 1% 4 & - £
S/W& LEDHEM USB3. 0P ER#
24y FELU LED 1% 4 USB3.0 x4 &
o) 1 +12vDC
O| 2 GND HD AUDIO Connector
8 i 4(—35’\\‘/DDC HD-Audioanschluss VIEW A-A'
Connecteur AUDIO HD A VIEW A-A'
Pasuem HD AUDIO A i WY o e 2 i
4 6 5 2 -
. t Conector AUDIO ALTA DEFINICION  YELLOW  PORTzR 6 [did)s  SENSE1 RETURN PURPLE 2 BLACK - 1 NC 8100 Vous
anec or Conector de AUDIO HD RED PORTIL 2[XIX|1 AUD_GND BLACK T BLACK +2 B Vbus © [OO| ™ IntA_P1_SSRX-
3-poliger Anschluss (R intA P2 SSRx- ® |O O] @  IntA_P1_SSRX+
Connecteur 3P . BLACK - 1 [ =
Pasbem 3P W A=FaA3%72% Rt InA_P2_SSRx- 310 O > o
Conector 3P GND > |OO|| o IntA_P1_SSTX-
AC 97' Connector intA P2 ssTX- & |O O[] o IntA P1_SSTx+
Conector 3P BLACK 11X - -
PO AC'97-Anschluss VIEW B-B' BLack 2 nta_p2_sstx+ = |O O] ~ &N
J7v3 Evaxiv A E:;Z?wckeérg@p 7 = BLACK  AUD_GND 1o§§ o Mo RED GND w 8 8 > MAPLD:
=3 NC NC 8 7 | y BLACK 1 IntA_P2_D- I © IntA_P1_D+
Conector AC 97’ 39 R R NG RO BLACK 2@ mMAP2D+ = I[O0O| 2 1D
H O [|1 GND Conector AC 97 = BLUE  FP_RET.L 2|XIX||1 FP_OUT_L BLUE+BLUE
O ||2 +12VDC/+5VDC AC 97 3L -—
A O ||3 Tachometric Signal
AC97 3%V &
Assistance et service Unterstiitzung und Kundendienst Moppepxka n o6cnyxuBaHue

B cjly4yae BO3HVMKHOBEHMA BONPOCOB 1N HeI/ICI'IpaBHOCTeVI B I'IpVIOﬁpeTeHHbIX
Bamu npogyktax NZXT obpaliaitecs no agpecy: service @nzxt.com c
noapo6HbIM onncaHvieM NPo6nembl 1 NOATBEPXKAEHVEM NOKYNKW. O Hanuuuu
3anyacTeil MOXHO y3HaTb, 06paTVBLLIMCL MO agpecy: rma @ nzxt.com. 3amevaHus
M NPeANoXeHUs oTNpaBnAnTe B aapec Halen rpynnbl pa3paboTunKoB:
designer@nzxt.com. bnarogapvm Bac 3a nokynky npoaykta NZXT.

Bonee nogpo6Has nHpopmauusa o komnanum NZXT npefcraBneHa Ha Halwmx
Beb6-canTax.

Be6-cait komnaHun NZXT: www.nzxt.com

Afpec 3neKTPOHHON NOYThI HALUX paspaboTumkos: designer@nzxt.com
MoakntoyarTecs k dhopymam komnanum NZXT no agpecam:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Soporte y Servicio

Si tiene alguna pregunta o algun problema con el producto NZXT adquirido,
no dude en ponerse en contacto con nosotros a través de service @ nzxt.com
y proporciénenos también una explicacion detallada del problema y el
justificante de la compra. Puede solicitar piezas de repuesto en la pagina
Web rma@nzxt.com. Para cualquier comentario o sugerencia, envie un
correo electrénico a nuestro tipo de disefio a la siguiente direccion:
designer@nzxt.com.

iGracias por adquirir un producto de NZXT!

Para obtener mas informacion acerca de NZXT, visite nuestro sitios Web.
Sitios Web:www.nzxt.com

Unete a las comunidades NZXT:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

Systeme de refroidissement



	Phantom 410 manual.pdf
	Phantom 410 manual2

